colemanpowermate.jpg (4809 bytes)

The parts shown on this page are for pump/motor assembly
used on the following models.

LC631112
LO501512
LO602012
LO602112
L0602712

From the reference table below,
find your part numbers and then go back
to the previous page to find the price list.
Simply hit your back button.
Or click on the PRICE LIST
link below to go to our
Coleman Air Compressor Price list.

Coleman Air Compressor
Price List

CLICK HERE TO BUY THE PARTS IN THIS TABLE

Air Compressor Parts
REFERENCE
NUMBER
Part
Description
PART NUMBER
1 FILTER 019-0186
2 FILTER / INTAKE MUFFLER 019-0192
3 SCREW 061-0163
4 HEAD 042-0104
5 HEAD O-RING 054-0226
6 VALVE PLATE ASSY
INCLUDES 5 & 7
043-0171
7 CYLINDER O-RING 054-0225
8 CYLINDER
ORDER 048-0105
N A
9 PUMP MOTOR ASSY
2 PEAK HP OR
5 & 6 PEAK HP
160-0296 OR
160-0295
10 SCREW 061-0135
11 CRANKSHAFT, ECCENTRIC
5 & 6 HP MODELS
053-0084 OT
053-0086 LC631112 MOD
12 BEARING BALL 051-0086
13 NUT # 10-32 SQUARE N A
14 PISTON CYLINDER KIT
INCL 5, 7, 8, 13, 15
048-0105
15 SCREW # 10-32 X 7/8" N A
16 FAN, PLASTIC 027-0033
17 WASHER 1/4" 060-0144
18 SCREW 1/4-20 X 3/4" 061-0134
19 START CAPACITOR 166-0128 5 & 6 HP
166-0117 2 PEAK HP
20 COVER, START CAPACITOR 166-0129 5 & 6 HP
166-0118 2 HP
21 RUN CAPACITOR 166-0130 5 & 6 HP
22 COVER, RUN CAPACITOR 166-0131 5 & 6 HP

CONTACT US Coleman Air Compressor
Price List
SITE MAP

This web site has been made available to you for the enhancement of the services we provide to our customers. We've provided a number of resources here to help you resolve Air Compressor problems, find parts you need, and suggest improvements to our service.



Copyright 2009
AAAA Generator and Pressure Washer, Inc.
All rights reserved.

Last modified: SEPTEMBER 14, 2009

All products mentioned are registered trademarks or trademarks of their respective companies.